50LB SPREADER

ASSEMBLY INSTRUCTION



ASSEMBLY INSTRUCTION

1. HELPFUL HINTS:

READ THE DIRECTIONS BEFORE ASSEMBLY
WHEN ALL ELSE FAILS, READ THE DIRECTIONS AGAIN

® If your spreader does not spread evenly. be sure the FRONT on the gear box pomts to the front of the
spreader. The impeller must W clockwise. Reversing the gear box will cause the impeller to turn counter
clockwise. Clean the impeller plale after each use. Fertihzer stuck on the impeller blades will cause uneven
spreading.

°

Your spreader is designed to be pushed at three miles per hour, which is a brisk walking speed. Slower or
faster speeds will change the spread patterns. Wel fertlizer will alse change the spread pattern and flow rate.
Clean your spreader thoroughly after each use. Wash between the shut off plate and boitom of the hopper.

® Gears are permanently lubricated at the factory. Do not open the gear box or dirt may enter.

2. Remove and identify loose parts from carton and bag.

Hex BoltMEX50 Hox BoltMEX 10 Bolt H4X20
2PCS 2 PCS 1PC
=2 =9 g i Z
: E I E
2 7
Hex Bolt6X45 Hex BoltM5X45 Screw ¢ 6X40
TPCS 1PC 4 PCS
Lock Nutli6 Flat Washar¢ 6 RPN
1PCS 2PCS T
_ W T
- Lock Nuti§ Fiat Washer® 16
1PC IPC
=0 End Cap B Pin
SN PCs 2 “ P
e B 3 : !
(v ‘
Handle Space R Axle Bushing .
IPC A PCS i
i % ey
[ & .
o .
\. \ .‘
- -
Lower Handles Wgper Handles Handle Frarieed Control RodA  Cross Brace
2 PCS 2 PCS 1 PC Ha IPC 1 PC
Tre ey Hor o8 Arh Coaugr a faear
PCS Fome srehl g Tewt ity
- ::@- 1PC 1 BC

= S \ ;
\\ft\ N : 5 = g “{1{? \\
2 - v ‘ } . et d . B
| :

e ] \..\
-— . +

Tigegn o Pivat & Bracke! Frams Brace
1 PC I PC 2 PCS



3. Place hopper upside down and install frame
using Screw M6x40

p—

!mpéfler - R

Bolt /

MeX20

Cear
Box

Gear_Box_Axle.

5. Install the wheel Assembly Frame on each
side of the Gear Box Axle. Insert the hex bolt

MEX50 through wheel assembly frame and Hopper

Frame. Then fix them together by lock nut M6.

Note: The bolts and nuts needn’t be tightened yet.

Cear Barx “ Axle

*alv ARL Mot
"Ln b oar

/
thie s /a\
Fheel J-rmify Frame )

Har Poll ¥Ql’.!0 ‘g z)

/

6’?

X .

Ltk hui ol \\ .:.
<\

-—J.._

1be Bag Beft BE10D throush Pies. daseni.y Frase azs

L1 Bopper Prame. Then Tiz thea together bp Lock Mz1 39
(\\\__/___/, Mote: The Boitr sad Nase beede™t be tighes saouiglk
\"‘-___—".

-, l‘ "\ e 2}
.-r.,,.,..\ N L
‘""";\:’/@}):
2 Ve
= \ 7 t i \r/
"N
JE s -.._,____'_-_/"
&
o . i
ot AT RN

4.Install impeller onto Gear Box & Axle Assembly.

Insert screw M4X20 through impeller then through
Gear Box Axle. Use Hole nearest gear box, Spread
screw M4X20 to prevent from falling out.

2
S
< :
! Sereu !
" o B
T/ 6§Y40 |
) 9 Frame
oo 1 o
R Hopper
I /
| & — L h]
| |7 ¢ A |

"... ..‘-. * Place Hopper upside doun
'-/Q\ and install frome using
u._;_-.ﬂ Screus 8640

6. install on end of the frame brace onto the
hopper frame by hex bolt M6X30 and lock nut
M86. Then install the other end of frame brace
and fixed by hex bolt M6X45.
Nole: The bolts and nuts needn’t be tightened yet.

ack Sun we
Fram Bewh
-
e e
P feac \f\'
. e -
bt " ".-}
7 i
.
3 at P
-~ . ' ,%};/,l._.\
- ‘.’./K J b
Ner bolt wEA30 L PR r o
gty g W
N )
it ]
M Bsit WHLR L
[ri——— e
. Avie. The Bail gnd Vuis seenf
~ bo foghiened
S T
w5 .\‘?
-l r * dnta T dne end of the Frame Sroce
B £ the hupues fratas by mee L3 gL
[ Grad fik niul WH. Than instrall the wtla
oy \.,_.v‘ o e
;
[l e Sy through eroee Sract aed Auovd Wy far
= el warat
S, !
e



Note: the bolls ond nuls nerdn’i

be tighiened Azle tube

Hex Boit A_IS.N'E ~

8. Install the pivot & bracket assembly
onto the lower handle by hext bolt
MEX45 and lock nut MEB. Insert the
Upper handle into the lower handle.
NOW GO BACK AND TIGHTEN ALL
NUTS AND BOLTS STARTING WITH

FIRST STEP. DO NOT OVER TIiGHTEN.

Flat Fasher 96

¢ Irrert the arte
tube inlo Lhe
bushing and
miuke sure they
are ,hight.

7.Slide Axle bushing over axle and

into axle bearing lo both sides as 0
shown.

Install wheel to axle and fixed by the

hex balt M5X45

Install the Flat Washer ©17 and end

cap for each wheel.

Note: Insert the axle tube into the
bushing and make sure they are
tight.

" Inserd the oxle I
{ube inte ihe
bushing and
D maks sure They
‘--_/" are  Hghl.

7

T { e ‘7‘:\‘/ \'

AN \
\H,-’_\__ ’/

Mty eyt Nizta: Mane sure ulof
e bolts end nuts are
tightened

Lok Vel WE

Mex Parl WAALS

"% a Hupper
. i
a




9.Before installing the gauge and upper handles
and handle shaft, upper handles feature three
|ositions for operator's comfort. If operator
chooses middle or upper positions. use Handle
spacer in hole nearest to handle grips. Insert
hext bolt M6X45 through upper handle, then
through handie spacer Through other upper
handle. DO NOT TIGHTEN LOCK NUT YET.
TIGHTEN THIS NUT LAST. Install gauge &
lever using bolt. Be sure gauge is on left

hand side. Tighten lock nuts o gauge first.
TIGHTEN NOW.

~!

Flut aahu= of

e Spaeer
i Lock Sut Mb

)
"

RS
L .ﬂ.::_..

.

Waoke aure fo . 5 B
a
L R E Cauge & Lrier Avremibly
e
flexr Beti ME143

neht the sefri

Happer

Take off one of the nuts
and Insert the threaded
pole Into this hole.

10. Push the handle to the the lowest
position. Take off one of the nuls and
insert the head of threaded pole into the
hole of this part.

Then put on the nut again.




Filat Fahaser o8

Lock Nut WE

the holes at the bottom

Impelivr must be

10

3:Push the handle o/
the top position

11. Insert pivot rod in to
shut off plate as shown.
And locked by flat
washer @6 and lock nut
M6.

12. A- Push up the handle
to the lowest position

B- Adjust the position of 2
nuts on the threaded pole,
make sure the holes at the
bottom of hoper match close
the holes of adjustable plate
praperly.

C- Push on the handle o the
upper position,make sure
the holes are 100% open.
D- Adjust the position of
wing nut. By doing this, you
can control how big of the
holes what you need.

E- Insert R-pin to pinion
shaft on inside of hopper.
Make sure the impeller is
turing by the nght direction.
which is indicaled by the
arrowhead.



Drawing




Parts List

Ref# Description ! Qty | Ref# | Description Qty

1 Handle Spacer .1 | 25 | Control Rod A 1

2 Bolt M6x25 | 1 | 26 | Handle Shaft 1

3 Washer 1 1 27 Shut off plate sp3iSal] 1

4 Gauge & Lever Assembly 1 | 28 Flat Washer @4 3

5 Adjust Handle Pole 1 1 29 Screw @4x12 3

6 Adjust Handle A 1 | 30 |Frame 1

7 Adjust Handle B 1 31 Frame Brace 2

8 Screw M4x18 1 ! 32 Balt M6X50 2

9 Handle Spacer 1 | 33 Bolt M6X30 2
10 Wing Nut 1 34 Flat Washer @16 1
11 Bolt M6x45 7 35 End Cap 2
12 Nylon Washer 1 36 Pneumatic Wheel 2
13 Flat Washer @6 | 37 Axle Bushing 2
14 Screen 1 38 Axle Bearing - 2/553-3F 2
15 | Handle Cover 2 39 . | Gear Box & Axle Assemble 1
16 Hopper 1 40 - .| Washer 1
17 R Pin @2 1 41 - Screw ©4x20 1
18 | Hopper Bushing 1 42 Mmpeller ‘ 1
19 Pivot & Bracket Assembly 1 43 Screw @6X40 4
20 | Wheel Assembly Frame 2 44 Hex Lock Nut M5 1
21 Nut M6 2 | 45 | CrossBrace 1
22 End Cover 2 | 46 | Adjust Connecl Rod 9
23 Upper Handle 2 | 47 | Hex Bolt'M5x45 1
24 | Lock Nut M6 1 48  Flat Washer @6 1




